
www.strongarminc.com

     2 TON FOLD UP ENGINE CRANE  MODEL 216   #030315

2 Bolt-M16X85 1

3 Bolt-M16X85 1  

4 Nut-M16 5 

5 Spring Washer 16 5 

6 Washer 16 5 

8 Nut M14 4 

9 Spring Washer 14 4 

10 Washer 14 4 

12 Bolt-M14X85 1  

13 Washer· 18 1 

14 Spring Washer 18 1 

15 Nut·M18 1 

16 Bolt-M8X15 10 

17 Spring Washer-8 26 

18 Washer-8 2 

20 Bolt-M18X105 1 

21 Bolt-M14X105 3 

24 Bolt-M16X95 2 

25 Bolt-M16X95 1  

30 Bolt-M8X20 16  

RE ITEMS BELOW SOURCE LOCALLY 

REF PART NUMBER DESCRIPTION REQ

1 PFH-216P01 BOOM 1

7 PFH-216P07 BOOM EXTENSION 1

11 PFH-216P11 HOOK OLD STYLE 1

19 PFH-216P19 HANDLE GRIP 1

22 PFH-216P22 SUPPORT 2

23 PFH-216P23 SUPPORT POST 1

26 PFH-216P26 BASE 1

27 PFH-216P27 HITCH PIN 4

28 PFH-216P28 ROLLER SHAFT 4

29 PFH-216P29 CASTER - 90MM 4

31 PFH-216P31 CASTER - 60MM 2

32 PFH-216P32 LEGS 2

33 PCN-405BP26 JACK HANDLE 1

34 030381 HYDRAULIC RAM 1

XX PFH-216PBK BOLT KIT MODEL 216



www.strongarminc.com

     2 TON FOLD UP ENGINE CRANE  MODEL 216   #030315

REF PART NUMBER DESCRIPTION

1 PCN-408BP01 VALVE BLOCK

2 PCN-408BP02 COPPER WASHER

3 PCN-408BP03 CYLINDER

4 PCN-408BP04 O RING

5 PCN-408BP05 O RING RETAINER

6 PCN-408BP06 RAM

7 PCN-408BP07 TOP NUT

8 PCN-408BP08 O RING

9 PCN-408BP09 SEALING GASKET

10 PCN-408BP10 OIL TANK

11 PCN-320AP09 OIL PLUG

12 PCN-408BP12 SEAL RING

13 PCN-403BP13 FILTER TUBE

14 PCN-403BP14 BOLT

15 PCN-403BP15 SCREW

16 PCN-952BPH09 BALL

17 PCN-320AP13 SLEEVE

18 PCN-320AP12 RELEASE SCREW

19 PCN-952BPH09 BALL

20 PCN-320AP17 WASHER

21 PCN-405BP21 PUMP CYLINDER

22 PCN-405BP22 SEAL

23 PCN-405BP23 BACK UP RING

24 PCN-205APR24 PLUNGER

25 PCN-205APR25 PUMP LINK

27 PCN-205APR27 HANDLE SOCKET

28 PCN-205APR28 SHAFT

29 PCN-405BP29 COTTER PIN

30 PCN-403BP30 CLEVIS

REPAIR KIT PCN-408BPRK
INCLUDES 2,4,5,8,9,11,12,13,17,20,22,23


